¥ CARRYBOY

The Name of Quality and Design.

INSTALLATION MANUAL

No DRILL ROLLER LID CB-744
ISUZU D-MAX RT50 D/CAB

CB-744-CIRD

na'aagnwuﬂ 1w
Installation Kit 1 pc.
C-130461

unduds M8 filen 12 62

Washer M8 GREEN 12 pcs.
C-030310

uwnInal3e M8 Fidlian 8 ¢
Spring washer M8 GREEN 8 pcs.
C-030259

Tuat SUS JT+M6x10 U EDP 4 61
Bolt JT M6X10 EDP 4 pcs.
C-030452B

——{ [SILICONE] )

#alau &0 1 v
Silicone black 1 pc.
C-070024

3191 4-5 10 6
Rivet 4-5 10 pcs.
C-080002

aanuaawy CB-744 1 70
Kwick Klamp CB-744 1 set.
C-120513

Tup19e3le 23 mm. 4 LA
Drain hoses 23 mm. 4 pcs.

LS

Wudaiase 25 mm. 4 8%
Clamp 25 mm. 4 pcs.
C-130430

PVC maq AL. thaseunszus 1 1au
PVC Insert 1 pc.
C-020248

uwuRaiialia ALE 1 7@

P

rLUT]?.IT']’]ilfTiﬂ’l;(ﬂa@1i;]’\‘i 1 INW

C-020264

e
w8

|
=

nIzaitiaas 1 70

wuinfinda ALeuww 19

i

angunduILlaey SUS Mx20 EDP 4 i

WRIRANLEIN AL T19U10 U149 10 T
Plastic spacer side rail 10 pcs.

Tuan M8x25 T8 8 6
Bolt M8X25 GREEN 8 pcs.

wuiatiada AL. 3190119 1 70
Bracket truck side 2 sets.

AL. Tail gate bracket 1 set. Check list 1 pc. Installation manual 1 set. Side rail 1 pair. Screw SUS M5x20 EDP 4 pcs.
C-170671 CL-280001! C-132287 C-171038 C-030385
—
Loy =

%aa M8 Miua 4 62
Nut M8 GREEN 4 pcs.

\—/

ganasu@aa 1 4w
Weater strip 1 roll.

C-100356 C-030308 C-17107281 C-030260 C-020145
loane 5219 No.10,13 fugnImn aaniazlanTad @ 28 wal. gl & 3.5 mm. udalaw
Screwdriver Wrench No.10,13 Swivel head riveter Hole saw & 28 mm. Electric Driller & 3.5 mm. Caulking Gun
C-132287
24/01/63

REV:01



WV CARRYBOY

The Name of Quality and Design.

No DRILL ROLLER LID CB-744
ISUZU D-MAX RT50 D/CAB

S

INSTALLATION MANUAL 2/4 CB-744-CIRD
L J 925 mm )
— 50vmm. : -
e || f

Drill holes on the liner at the rear part follow this
dimension but make sure the holes are match to

the holes on vehicle.

19123 LINER monizus aaszssinmue (Im@saﬁugmaaﬁam)

Drill LINER at the end of the pickup truck at specified
distance (To match the hole of the car).

300 mm. 300 mm
1 uguuuu [
y 150 mm. 150 mm.y

' & v L L%
Lm:gﬁ"lmuai AIURUITIUIN 2 E @38 Hole Saw &

28 mm. NITHLATAUA
Dril 2 holes at the front panel of the truckbed
with hole saw & 28 mm. diameter for drain hoses.

aﬂdWaau‘:’mumaumuumaainmmﬂ
Place the sponge seal on the truck top edge.

v

o - v R ¥
AUHAALIIMANUVIINAIVDI MWLLATINIUIEDN NI
2 @ TIYWRZUIN

Remove 2 sets of bolts, washer and nut on the

\_ fiberglass side.

132nau7a ROLLER LID Tas@arin

a A cg/ =3 g g
QQNLMUNT%LGT\%QHLL&’JE@@

ERNCRHATER I RN Tvass
ﬁ'ugu‘%nmgﬁa@mum’mﬁ

nafaanluIuAaw 9 NI

[

PIYURZVIN

Unbox the CKD kit of
Roller Lid set. Assemble
the aluminum roller with
the aluminum side rails
by pulling the alminum
up by bit. Then, insert the
alminum side rail until the

aluminum holes meet.

C-132287
24/01/63
REV:01 _/




‘v CARRYBOY® @NO priLL ROLLER LID CB-744

The Name of Quality and Design. ISUZU D-MAX RT50 D/CAB
INSTALLATION MANUAL 3/4 CB-744-CIRD

DETAIL

2]

DETAIL

a A A & A ¥ Yo,
walsznausveadiioulutuaann 6 wadluiioe ; Yoo -
A g \atlsznauga ROLLER LID LRI IRYNIITATA lanUSII

< & d' > A
luanfinaaaanlutuaeui 5 ¥1UsznauLLIANULGY SIMNULN991N DETAIL
Insert bolts with provided washer and nut in order. Seal silicone along the line as above.

Usznavnuiaiaialasdnas CB-744 uazuilwnanda

GEHINHEQRTRLRR . ey .
Assemble the side rail metal bracket support through 8na ROLLER LID Midsznauiaiauad 2udsznaunuin
the drilled holes using provided M6x45 bolt, Washer Put the assembled aluminum roller set on the truck bed.

and spring washer as per drawing.

STEP 11 STEP 12

ﬂs:ﬂamwagﬁlﬁﬁm
Assemble the side aluminum rails. 9 28 mm.

PN
——
Al

120 mm./ 483 mm. | 194 mm.| 483 mm.\ 120 mm~

137 LINER g @naszezaisy HOLE SAW & 28 dal.
Measure the length and marking to drill holes on C-130087

the liner tailgate tailgate aluminum strip. 24/01/63
REV:01_/




“ CARRYBOY® @NO priLL ROLLER LID CB-744

The Name of Quality and Design. ISUZU D-MAX RT50 D/CAB
INSTALLATION MANUAL 4/4 CB-744-CIRD

[sTeP 13 )

Jawwn 9 nawdsu!
Close softly before adjustment!

ﬂimammaﬂm@mmaawLuwmmmnuaamuﬂummm LLE]’J
mmﬂimammn‘umwu BJ’WI’]EIT?N(?’]']?Q I@UI’ﬁﬁﬂiLﬂaU’Jﬂﬂﬂﬂ
lumsmmmﬂumm ﬂi“’ﬂﬂﬂl‘lﬂ@lix‘]ﬂﬂiﬂi”ﬂ”iﬂ LJJE]I]T"ﬂE]l]T]G

?JE]SJL%‘.LI%J‘Y]’]ULaiﬁ]LLﬂ’ﬂ%ﬂiwﬂa‘UvLaL%QSL“H’]ﬂUiﬂ@]’]&IL@&J
‘Assemble inserted brackets to the alummum tailgate strip
with stainless bolt. Remove the liner’s screw at tailgate in
order to insert the aluminum tailgate strip. Assemble another
inserted brackets through two middle holes drilled in step

10. Insert the aluminum tailgate set as per drawing. Tighten Lwaﬂ?ﬂamj@ ROLLER LID L&‘J’a]l,l,a’a‘ﬂﬂﬂ‘i“’u mwm

bolts in the middle to lock the aluminum tailgate strip with L‘wa‘nmauﬂmﬂ@ ROLLER LID _
inserted brackets firstly. Then, tighten the screw through the Close the truck tailgate to check and adjust the
same holes in order to lock the aluminum Tailgate set. Make position of side aluminum rails.

sure that the end of aluminum tailgate both L/R sides are fitted.

STEP 13 ﬁﬁmiﬂs:ﬂauﬁaﬁﬁﬁo ATUNIN STEP 14 snasnaiﬂuiau51u°ﬁ@ ROLLER LID uag

Assemble the drain hose as per image. saﬂmaswmwaamuﬂmm wmamnmmﬂ
LLmaJimaummaumu%mmmﬂ

Seal silicone along the guided Ilnes above. And assemble
| the Al. cover plate to cover the FRP box as per image.

msm*gosnm / @A11@aw Maintenance / Caution

& o : o o
- )N 5000 N&. AIIATIIFOLIATA luan-an3-uea NnIaiaaNILTILIIuAzUN A BININT LTI
Ensune all bolts and nuts are firmly tighten and tensioned every 5,000 km.
' ' o Yy L ' ' ' Ly &
- luganiimandenlniuazaanyuasslaindunasdwneiaengmilonuvesgdnim Cora0287

\_ Lubricate rolling axle for longer usage or when necessary. 2;";%‘33]




	CB-744-CIRD REV-00 1
	CB-744-CIRD REV-00 2
	CB-744-CIRD REV-00 3
	CB-744-CIRD REV-00 4.pdf

